
Physical-chemical pretreatment as an option for increased 
sustainability of municipal wastewater treatment plants 

Adriaan Mels 



PROMOTOREN 
prof.dr.ir. W.H. Rulkens 
hoogleraar in de Milieutechnologie 

prof.ir. J.H.J.M. van der Graaf 
hoogleraar in de Gezondheidstechniek, Technische Universiteit Delft 

CO-PROMOTOR 
dr.ir. A. Klapwijk 
universitair hoofddocent, sectie Milieutechnologie 

SAMENSTELLING PROMOTIECOMMISSIE 
prof. dr. E. C. van lerland (Wageningen Universiteit) 
prof. dr. ir. G. Lettinga (emeritus hoogleraar Wageningen Universiteit) 
dr. ir. R.H. Wijffels (Wageningen Universiteit) 
prof. dr. H. 0degaard (Norwegian University of Science and Technology) 



Physical-chemical pretreatment as an option for increased 
[...]
can contribute to the total fraction of nitrogen that is denitrified in an activated sludge 
system. This is advantageous for a system receiving wastewater that is treated with 
organic poly electrolytes. However, to achieve anoxic phosphate accumulation, 
recirculation of nitrate through return sludge should be avoided. To minimize this nitrate 
recirculation, process modifications like are applied in the UCT (University of Cape Town) 
process and the BCFS® (Biological and Chemical Phosphate and Nitrogen removing 
reactor, van Loosdrecht et al., 1998) process have shown to be effective. In these 
configurations, sludge is returned from the secondary clarifier to the beginning of the 
anoxic zone. A second recycle flow is used to transport sludge from the end of the anoxic 
compartment to the anaerobic zone. 

An illustrative example of the contribution of denitrifying PAOs to the total nitrogen removal 
is a model study performed by Hao et al. (2000). For a planned wastewater treatment 
plant based on the BCFS® process, they performed a study based on a metabolically 
structured model for bio-P removal and Activated Sludge Model 2/2d for COD and N 
removal. In their calculations they assumed that 80-90% of CODparticuiate would be removed 
in an enhanced primary treatment step, resulting in a influent COD of 217 mg021"1 and a 
N-Kjeldahl of 45 mgN.I"1. Their calculations indicated that for such a situation the 
contribution of anoxic P removal to the total denitrification would be circa 4 mgN.I"1. 

Conclusions 

The Nitrate Uptake Rate (NUR) experiments showed that the CODparticuiate fraction (i.e. 
65% of CODtotai) of the wastewater that was used in the experiments contributes circa 50% 
to the total denitrification potential (DP). The other 50% is related to CODdiSsoived. This 
finding indicates that if all the particles are removed, the biodegradable COD of the 
investigated wastewater is reduced by 50%. Moreover, it shows that the effect of particle 
removal on the removal of biodegradable COD is smaller than is estimated following the 
decrease in the (frequently used) CODtotai/N ratio. 

128 



The effect of particle removal on biological post treatment 

The sum of the nitrite and nitrate (NO2+3-N) concentration in the effluent leaving the 
activated sludge system exceeded the nitrogen limit during the entire experiment. The N-
Kjeldahl of the tested wastewater was, however, high compared to average Dutch influent 
values (70 mgN.I"1 versus 50 mgN.I"1, respectively). Calculations based on the 
experimental values indicate that, in well-designed plants receiving an 'average' Dutch N-
Kjeldahl concentration, a high level of particle removal (i.e. 80-90%) is possible without 
exceeding the nitrogen effluent constraint. The experiment also showed that pretreatment 
with organic polymers does not have a direct effect on the biological phosphorus removal 
of a down-stream activated sludge system. The removal of phosphate in the anoxic zone 
might even contribute to the total denitrification. In the experiment an increase in 
denitrification capacity of approximately 4 mgN.I"1 was found. Biological phosphorus 
removal can indirectly be affected by nitrate that is recirculated to the anaerobic zone 
through the recycling of sludge. 

References 

APHA (1998). Standard Methods for the Examination of Water and Wastewater, American Public 
Health Association, American Water Works Association, Water Environment Federation, 
Washington. 

Brouwer, H. and B. Klapwijk (1997). Model based control of the aerobic volume of a plug flow 
activated sludge plant based on respirometry, Wageningen University, Sub-department of 
Environmental Technology. 

CBS (2000). Water quality management, part b Treatment of wastewater (in Dutch). 
Voorburg/Heerlen, Central Buro Statistics, The Netherlands. 

van Haandel, A. C, P. L. Dold and G. v. R. Marais (1982). Optimization of nitrogen removal in the 
single sludge activated sludge process. Water, Science and Technology 14 : 443-461. 

Hao, X., J. J. Heijnen, Y. Qian and M. C. M. v. Loosdrecht (2000). Contribution of P-bacteria in 
BNR processes to overall effects on the environment. Proc. of Conference on Wastewater and EU-
Nutrient Guidelines, Amsterdam 27-29 September 2000: 82-92. 

Kuba, T., M. C. M. Van Loosdrecht and J. J. Heijnen (1996). Phosphorus and nitrogen removal 
with minimal COD requirement by integration of denitrifying dephosphatation and nitrification in a 
two-sludge system. Water Research 30 (7): 1702-1710. 

Kujawa, K. and A. Klapwijk (1999). A method to estimate denitrification potential for pre-
denitrification using batch NUR test. Water Research 33 (10): 2291-2300. 

129 



Chapter 6 

Kujawa-Roeleveld, K. (2000). Estimation of denitrification with respiration based techniques, Ph.D. 
thesis. Sub-department Environmental Technology, Wageningen University: 197. 

van Loosdrecht, M.C.M., F.A. Brandse and A.C. de Vries (1998). Upgrading of wastewater 
treatment processes for integrated nutrient removal - The BCFS® process, Water, Science and 
Technology 37 (9): pp. 209-217. 

Mino, T., V. Arun, Y. Tsuzuki and T. Matsuo (1987). Effect of phosphorus accumulation on acetate 
metabolism in the biological phosphorus removal process. Advances in Water Pollution Control. 4: 
27-38. 

RWZI-2000 (1994). Biological phosphate removal under denitrifying conditions; RWZI-2000, 
reportnr. 94-12, RIZA/STOWA, Lelystad. 

130 



Final scenario evaluation 

Abstract. This chapter describes an updated scenario study, evaluating the 
implications of the application of cationic organic polymers instead of FeCI3. With 
DEMAS+, the evaluation tool that was described in chapter 2, the environmental 
impacts and costs of four scenarios were assessed. All scenarios included an 
activated sludge system for secondary treatment, but varied with regard to the 
pretreatment. The reference scenario contained a primary clarifier without dosing, 
while scenario A and B accommodated a clarifier complemented with dosage of 
FeCI3 and cationic, high molecular weight polymer, respectively. Scenario C was 
based on a dissolved air flotation (DAF) unit using organic polymers. 

The scenario study revealed that the application of organic poly electrolytes 
combined with either settling or flotation results in a 60-75% lower energy 
requirement, in 10-25% saving of space (footprint) and in a somewhat higher final 
sludge production (~ 10%) compared to the reference scenario. The assessment 
showed that polymer dosing combined with either settling or flotation is a cost 
effective option for the treatment of municipal wastewater. The overall costs of both 
scenarios were similar or potentially lower, compared to those of the scenario using 
FeCI3 and the reference scenario. The higher chemical costs in a scenario with poly 
electrolytes are compensated by the lower costs for final sludge disposal and 
construction/electronic-mechanic works. 

131 



Final scenario evaluation 

Introduction 

In this chapter the implications of coagulation/flocculation with cationic organic polymers 
instead of FeCb for a complete wastewater treatment system are evaluated. Based on 
these experimental results an updated scenario study is made for a small group of 
scenarios. By means of this scenario study the consequences of the application of 
polymers for the environmental impacts and costs of wastewater treatment scenarios with 
physical-chemical pretreatment are investigated. 

Methodology 

The evaluation was performed with DEMAS+, the evaluation tool that was described in 
chapter 2, using the same methodology and assumptions, except for the aspects that will 
be described in the following paragraphs. Similar to chapter 2, the evaluated systems were 
designed for a wastewater treatment plant of 100,000 population equivalents with system 
boundaries that include the wastewater treatment and the on-site sludge handling 
(digestion and dewatering, see figure 2.7). 

Table 7.1 presents the four scenarios that were evaluated in this chapter. All scenarios 
accommodate an activated sludge system for secondary treatment. The reference 
scenario is the same as in chapter 2 (figure 2.8). Scenarios A and B include a primary 
clarifier with dosage of FeCI3 and cationic organic poly electrolytes, respectively. Scenario 
C consists of a dissolved air flotation (DAF) system combined with coagulation/flocculation 
by cationic organic polymers. 

Table 7.1: Scenarios evaluated in this chapter 

Scenario 

Reference 

Scenario A 

Scenario B 

Scenario C 

Pretreatment 

clarifier 

clarifier with Fe3+ dosing 

clarifier with cationic organic polymer 

DAF with cationic organic polymer 

Post treatment 
Low loaded activated sludge system + secondary 
clarifier (BOD, N, P.) 
Low loaded activated sludge system + secondary 
clarifier (BOD, N) 

Low loaded activated sludge system + secondary 
clarifier (BOD, N, P) 

Low loaded activated sludge system + secondary 
clarifier (BOD, N, P) 

Design criteria - The design criteria for the scenarios are shown in table 7.2. In scenarios 
B and C the applied dose of cationic, high molecular weight (HMW) organic poly 

133 



Chapter 7 

electrolytes was 8 mg.l"1 (i.e. 5.5 mg polymer per 100 NTU, see chapter 5). The primary 
clarifiers were designed with a surface load of 3 m.h"1 (although the experiments of 
chapter 3 indicate that if organic polymers are applied, the load may be increased, 
because of the formation of relatively large sludge floes). The DAF unit was designed with 
a surface load of 10 m.h"1. The assumed dry solids concentration of the primary sludge 
produced by the clarifiers and the DAF was 1.0% and 10% (chapter 4), respectively. 
Scenario A, B and C include a mixing unit for coagulation/flocculation. 

To design activated sludge systems with biological nitrogen removal, various 
methodologies can be applied. The (low loaded) activated sludge systems in chapter 2 
were designed with a sludge loading rate of 0.06 kgBOD. kgSS"1day"1. However, as 
pointed out by different authors (a.o. 0degaard and Karlsson (1994)Kujawa-Roeleveld, 
2000) the biomass activity of an activated sludge system after enhanced primary treatment 
may increase, because less inorganic material is entering the system. This, in its turn 
allows a higher sludge loading rate and therefore a more compact design. In the 
framework of this evaluation a more detailed design is made with the frequently applied 
Hochschull Gruppe Ansatz (HGA) method. The HGA method is a design method 
developed in an exchange of different German universities (ATV-A131, 1991) and was 
proposed as a design method for The Netherlands by STOWA in 1993. 

The most important design criteria of the HGA method are the characteristics of the 
influent, the required effluent concentrations and the minimum process temperature for 
which these effluent concentrations must be achieved. A peek factor has to be introduced 
in the calculations to deal with variations in BOD loading. Furthermore, the model requires 
values for a number of system parameters, like the growth rates and yield of the 
autotrophic and heterotrophic biomass, the inorganic fraction of the influent TSS and the 
inert fraction of the sludge. 

The sludge loading rates that are shown in table 7.2 were calculated based on the 
wastewater characteristics as given in table 7.3. The minimum process temperature was 
set at 10 °C. With regard to the system parameters the proposed default values were used 
as proposed by STOWA (STOWA, 1993; STOWA, 1995). 

134 



Final scenario evaluation 

Table 7.2: Design parameters of the evaluated treatment scenarios 

Reference 

Scenario A 

Scenario B 

Scenario C 

Surface load 
pre-treatment 

(mh-1) 
primary clarifier 

(3 mh"1) 
primary clarifier 

(3 mh"1) 
primary clarifier 

(3mh"1) 
DAF unit 
(10 mh"1) 

Dosing 

~~ 

15mgFe3\ l"1 + 6.5mg.l"'r 

anionic polymer 
8 mg.l"1 cationic HMW 

polymer 
8 mg.l"' cationic HMW 

polymer 

Activated sludge 
loading rate 

(kgBOD. kgSS'1 day'1) 
0.06 

0.08 

0.08 

0.08 

Surface load 
secondary 

clarifier 
(mh-1) 

0.7 

0.7 

0.7 

0.7 

Influent and effluent composition of the pretreatment - Table 7.3 shows the assumed 
influent and effluent composition of COD, BOD, N, P and TSS. Similar as in chapter 2, all 
pollutants were divided into a particulate and a dissolved fraction. The influent composition 
reflects the wastewater that was used in the experiments with the exception of the value 
taken for N-Kjeldahl. The N-Kjeldahl value was calculated based on the COD/N ratio of 
11:1, taking into account the average N-Kjeldahl concentration of Dutch wastewater 
(chapters 1 and 6). 

The composition of the primary effluent is based on the particles removal efficiencies 
(Rparticies) that were found in chapter 4 and 5. With regard to the reference scenario a 
particle removal efficiency of 30% was assumed. Chapter 4 indicated that the particle 
removal performances of DAF and settling combined with the organic polymers are the 
same. Therefore, for scenarios A and B as well as for scenario C efficiencies of 80% were 
presumed. The calculations of chapter 6 indicate that at this level of particle removal, still 
sufficient biodegradable COD is available to be able to comply with the nitrogen effluent 
constraint. The addition of FeCb in scenario A results in a low concentration of phosphate 
in the primary effluent. 

135 



Chapter 7 

Table 7.3: Composition of influent and effluent of the pretreatment unit operations 

COD t o t a l (mg CM"1) 

CODparticulate 

CODdissolved 

BOD (mg O2.I"1) 

BODpartiCUiate 

BODdissolved 

N-Kjeldahl (mg N.I"1) 

''particulate 

''dissolved 

Ptotai (mg P.l"1) 

"particulate 

"dissolved 
a Exclusive reject water 

Influent 

525 
343 

182 

200 
107 

93 

48 
8 

40a 

9.0 
4.2 

4.8a 

D Including N 

Reference 

(Rpartides 30%) 

422 

240 

182 

168 
75 

93 

52 
6 

46" 

9.9 

3.0 

6.9" 

and P from reject 

Scenario A 

(Rpartides 80%) 

250 
69 

182 

115 
21 

93 

48 
2 

46" 

2 - 3 

Scenario B 

(Rpartides 80%) 

250 
69 

182 

115 
21 

93 

48 
2 

46" 

7.8 
0.8 

6.9" 

water (NH4-N: +6 mgN.I"1; PO„-P: + 

Scenario C 

(Rpartides 80%) 

250 
69 

182 

115 
21 

93 

48 
2 

46b 

7.8 
0.8 

6.9" 

2 mgP.I'1) 

Cost calculations - The cost calculations were performed with the net present value 
method, as explained in chapter 2. The cost assumptions of the flocculating agents are 
shown in table 7.4. For the other cost assumptions, please see appendix A of chapter 2. 

Table 7.4: Cost assumptions of flocculating agents 

Item 
Cationic HMW polyacrylamide 
FeCI3 

Cost 
€ 3,400 per 1,000 kg polymer 
€ 455 per 1,000 kg Fe 

The application of organic polymers instead of FeCI3 

Figure 7.1 presents the results of the energy calculations. The assessed energy 
requirement of the reference scenario is 1,200 MWh.year"1, as was already shown before 
in chapter 2. The DEMAS+ calculations indicate that scenarios A, B and C require 280, 
275 and 485 MWh.year"1, respectively, which are reductions of 59 to 77% compared to the 
reference. The decreased energy demand is the result of the production of more biogas 
and the reduced necessity for aeration in the activated sludge system. The difference 
between scenario B and C is caused by the extra electricity requirement of the DAF 
system which is mainly related to the pressurized recycle flow. 

136 



Final scenario evaluation 

S 
3. -500 

Fig. 7.1: Energy balance of the evaluated scenarios 

Figure 7.2 presents the calculated final sludge production after digestion and 
centrifugation. As is shown, scenario A (with FeCb addition) produces the largest amount 
of final sludge because of the production of chemical sludge. Scenarios B and C also 
show a small increase (~ 10%) in sludge production compared to the reference. It should 
be noticed that this finding is the result of the assumptions made with regard to the sludge 
production in the biological system (e.g. biological yield of 0.4 kgSS.kgCODremovecf